

CONFIDENT OAKWOOD 2, CALICUT							
CUBE TEST RESULT							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH(N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm2)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	06/05/25	SWIMMING POOL DECK SLAB	M25	16.66	25	18.15	25.78
2	08/05/25	PARKING AREA SLAB	M25	16.66	25	17.85	25.70